
r-1 ffi*ftffi,Ërf cRANKcASË ASsY

4

6

7

I

r.l "ii ;
,1)ilt 1Z

6
I

,f
*
13

3
a

{r

r4
1",

,L4 15

t1
9

tt:n15

' 
[ï
t3l

1S

s
T2

(r

I
10

3 l

Id,.. - PartName
0i1 sensor I801-1 27400-A0B 1 0-0002 f/lÈ,f€Æ*$rEâ
Nut Ml0X 1.25 I801-2 T312-0001

^Æi*3ffiùËEGB/16177 
. 2 litr}x r. 25

Bolt M6X14 a801-3 T152*0004

^Æi** 
ffi[f;fâGB/Ts78e M6 x 14

1E01-4 261 12-40810-0001 iÆiÈ+*ffi+Ë* Split pin
I801-5 I 1 130-41010-0001 +E*+tù#ltH|+ 0i1 seal, regulating sway bar @BXO14X4
2801-6 261 1 3-40810-0001 iÆiË+gtr4,H I{asher

Resulating sway bar 1801-7 261 1 1-4262T-0001 iE jË+9ffi

Drain plug zEO1_B 1 1 1 t5-A0810-0001 ÈtÈ4H*
Iilasher @lzX @20x2 2E01-9 1 1 1 16-40810-0001

The wind guide plate assembly 1E01-10 19240-A2621-000r 4lFtM,ttrI+



:

I
I
-

!
:

801-1 I 1 1 1 10-412T0-0002 ffiffiffitït+ lCrankcase 1

801-12 1 I 1 17-40810-0001 È+ÉffifâmË lseat 1

E01-13 I I 120-41010-0001 fr+ÉiÉ#JrE{+(-) o35x o50x7 l0i1 seal, crankshaft o35x o50x7 1

801-14 27500-40710-0001 +Ê+rÉâSrflâ lUnidirectional conduction combination 1

E01-15 T152-0019

^Æi**ffiffiËGB/Tbz89 
M6xt2 lsott il,toxtz 2

801-16 19316-40810-0002 Hâf lFixture clamp I
E01-17 24100-A1014-0001 ÈaÈ,in,H.Fr lstarter 1

E-2 ffi$fifâ.ffiËE{+ CRANKCASE COVER ASSY

4 #
È.

4
5

4
45

5

ê
5

1ï
1
9

#wlri
ô11

2

t

2

I
?

1I

25100-A1210-0001 ven 1

,€il*{*J

ator
802-2 251 18-40810-0001 iEiÉI a*4A lllasher 2

{
5

3



802-3 15512-A0810-0001 tflrÈRgslE (-') Seal t

802-4 I 561 0-4081 0-0003 tfiffi*rH.{+ 0i1 olus with Seal 1

802-5 T15l-0013

^Æl*=ffiÈÆtàçs/naffis
Bolt M8X40 7

802-6 251 12-A0810-0001 iHJHFê Slidine sleeve 1

802-7 1 121 1-41010-001 1 H4ÉfH# Crankcase cover 1

EO2-B 1 5510-408 10-0006 ix,tÈ Rrn,f+ Dipstick with seal 1

802-9 T510-0002 lFlÈ++HGB/r11e cylindrical pin t

E02-10 T910-0003 *ùÉ.6207 GB/T276 Bearins 6207 GB/T276 1

802-1 I I I I l4-Al0l0-0004 ffi+ùîH44 Gasket. crankcase 1

E-3itu* â #,1*#.tn+
CYLINDER HRAD&CYLINDER HËAD COVËR ASSY

7

bx-6uz%
I
b 8

#5---*r:u,
s---o'{-m ..'

@É:@4g-
4 g;w

L

1d

wry
1

I I I

Id PartNo " ,,, , PartName Description Quantity
E03-1. 12220-4081.0-0004 1ffi*#4HfârË{+ Bolt 1

EO3-2 12200-4081.0-0001 1ffi*#rEê Cylinder head cover Assy 1

803-3 72212-A0810-0001. 1ffi*#ffi*iË Gasket, cylinder head cover 1

E03-4 12 1 1B-40810-0001 îffii![nfâ Mloxgo Bolt,cylinder head M L0 x 80 4



803-5 1.8214-4262T-0002 UFa"EX;k4Hfêtuts,oo Stud of exhaust outlet M8*60 2

E03-6 271.00-A07t0-0001
^tEætHà

Spark plug 7

F.03-7 t9180-A1.27T-0002 çxfErfl{+ Upper wind cover 1

E03-8 1.2117-40810-0001 î fr*È'fùf H@1.2x20 Set pinO12x20 2

803-9 I2L20-AI2t0-0001 îffiikffi+dt*rn{+ Gasket cylinder head 1

E03-10 t2100-41,210-0001 lfrxraâ Cylinder head Assy 1

E03-11 L7218-410I0-0005 isS,xxx*lHfâ Stud M6xMBx134 2

E-4 ffi$È;Ëæigtï +{F'*Ê,BFÏ CRANKSHAFT PISTON
CONN ECTING&BALANCI NG SHAFT

5

.. ... t.._ .. .-.

ntt
,ltl

U

O"z

- -8

3 ,'\
I

I

L
9

2.. c
i

6

7

8

Id PartNo ' .:l *""*nn*t . ,: : Description Oùantitv .Ord Otv
804*l 13120-A1210-000r. Æl+tïl+ Connect rod assy 1

804-2 I 3313-41010-0001 iÉ++HT,JE Piston pin circlip 2

804-3 13312-41010-0001 rÉ*+H Piston pin I
804-4 13311-A1210-0004 rÉB Pi ston 1

E04-5 13400-A1210-0003 ,ÉÆT4'tHè Piston ring set I
804-6 131 17-A1210-0001 +tr&f Woodruff key 1



804-7 13110-4121T-0003 t+ÉrE{+ Crankshaft assy 1

EO4_B T910-0005 *ùÉ.0zoz GB/r276 Bearine 6202 t

804-9 13116-A1210-0001 +''&r+ù Balancing shaft 1

E-5 /t {ù *È * tsr, r}lê â 11 ts€ til+
COMBINATION OF CAM SHAFT&VALVE ROCKER

11
rQ t--r
b'@l

a @x@9 I0

T2
I

@

4
1 6

î
È

5

$--+
@r:

S--*

?
l-l

.cUl I

É-* @

@fr i6s#
#'ffi ii_rT
3

E05-1 1.4314-AO7 1.0-0001 1l-ltEt[aiEi5ÉHE Lock nut 2

E05-2 1431.6-4262T-0001. f*HfÉÆfË Sleeve 2

E05-3 1441.6-4081.0-0001 1llrEË Valve rocker 2

E05-4 t44L8-4t010-0001 Slll'ElFAiHl$Xtâ Adiusting bolt for valve gap 2

E05-5 14414-A0810-0001 +Ëff++ Pusher guide 1

E05-6 1.4417 -A0Bt0-0001 Wtr'HÈ Pusher 2

805-7 1"4315-A0810-0001 æTÈ Tappet 2

E05-8 1.4416-AOB10-000r. îll]rllE cap 2

E05-9 14418-41.0L0-0001 înf)l* Valve lock clamp 4

805-10 t44L3-4L070-0001 îl-19ÉËE(-) Spring seat 2



805-11 t44L4-47010-0001 5ll9FË Valve spring 2

E05-12 14477-408t0-0001 5IIgFËTÆ Spring retainer 1

E05-13 14420-40810-0001 fgrÉHeH{+ Seal 7

E05-14 t44r2-ArOtO-0003 dFrll Exhaust valve 7

E05-15 14411-41210-0003 i#f;,n Intake valve 1

805-16 14100-A1116-0001 C!FâfÉ*EÈ'Eâ Camshaft assy 1

8.6 4,LïÉ#S,HFE CARBURETOR ASSY

,r r-s:--.î*i

E06-1 L7219-4t070-0001 Inlet L

EO6-2 t6L20-AL21T-0001 {LiÉ*##r* Connecting block L

E06-3 16113-41110-0001 {1ffi*#ËeH Carburetor gasket L

F'06-4 16351-A0810-0001 ÊiËiÆ#AH+l Idle adjustment screw 1

;

I
!
:
;
I
!
T

!!

T



E06-5 76240-4101,0-0001 {hÈâËiEâËffi Mixture chamber body 1

E06-6 16244-40870-000L Èffi)ÉË Main nozzle L

EO6-7 L6243-42620-0001 ÈMÉTL Main jet 1

E06-8 17113-408L0-0001 i++,8à Screw 1

E06-9 r62t6-408t0-0001 i++Ë&âf4 Float chamber gasket I
E06-10 1621,7-A0870-0001 i++Ë Float chamber L

E06-11 16215-A0810-0001 i++Ënlt$Rfl*ffi Washer 2

EO6-12 t621,4-AO8r0-0001 ,e+Èfik:/frwt,I Float chamber drain Screw 1

E06-13 76272-A0BL0-0001 i++Ëf$+l Screw I
EO6-L4 17113-A0810-0001 4ùBEË*H Air cleaner gasket T

E06-L5 1632L-AL0L0-0001 pExl,ll Choke 7

806-16 I6322-AL0L0-0001 ps.xr,lrst Choke stem 1

EO6-L7 16365-A0810-0001 .fLmâËEr7L46 Airproof washer 1

E06-1.8 16363-40810-0001 .fkitâ*+x+ffi Throttle lever T

E06-19 L6364-40810-000L {LiÈâ*+xffi3tEl Washer I
E06-20 L63;67*AO4I0-0001 {brHâË+x#ffifl Screw M4 2

EO6-21. 16362-408t0.0001 .fLrH*s+x# Cover 1

EO6-22 761't4-A08t0-0001 PEEI,II]TJÈ Choke switetr 1

EO6-23 16260-4L01.0-0001 ï5,l*lrHê Throttleunit 1

806-24 L6355-A0710-0001 iEâniH#ARftlFË Spring mixture adiustment screw 1.

EO6-25 76354-A07t0-0001 tEâ'LjEg*,Hfl Mixture adjustment screw I
806-26 1,6320-A7010-0001 pHXiltrÉâ Choke unit L

F06-27 16210-40810-0001 8+BqEà Float chamber 1

EO6-28 16100-4121T-0002 {LiHâ*,Ë.Ft Carburetor Assy t
806-29 16230-A0810-000L w+'tût'frHÈ Float needle L

I

:l



E-7 ffiËffi,ËT TUEL TANKASSY

f

10- 
.:'' 

'i
., ,.' 11 I

}}

I

It)
I

t

4

..ôl

5

I

€ .f
T.

it
6

{
:

't
*
É

*
..

7

E07-l T151-0006

^Æ 
i*= É$Ftàcs/rroat + MB x 25 Bolt M8x25 GB/T16674 I

807-2 T3l 1-0001 ARËMS GB/T6777.I Nut M8 GB/T6177.1 t
807-3 1 6400-407 1 0-0006 ,f mfH#rRâ Fuel filler cap with packing rins 1

807-4 16610-A0710-0001 i$ffiffirË.,f+ Filter cup assy 1

E07-5 1 65 I 0-A262T-000 1 w^wFatït+ Fuel tank assy 1

807-6 16622-40710-0007 iÉË* (-) Pipe clamp 2

807-7 1 6630-407 I 0-000 I ûH&*rË.,f+ Fuel connector assy I
E07-8 I 662 I -A262T-000 I HrÉË (-) Fuel outlet pipe (1) 1

807-9 16690-A0770-000L IffiEIJÙÀ'HT+ Dumping valve assembiy L

807-70 1.151,3-A262T-0001 Ë5Ë Breather pipe 1

F'07-1.1 12158-A262T-000L tH,+*ê Heat insulation sleeve 7

807-12 1 6622-A07 1 0-0009 iÈ€* (-) Pipe clamp 2



E-8 *qilf;iËg$,ËFÏ AIR CLTANËR ASSY

L

I
I

I
:

vJ 1û

/1
tg

,

2

r8
!

t

I

4

7

12

i

5
î

11.

Id PaftNamg,;;;1i;1::1 ;: ' ,',,1 , :::, 
:::::.1::: ,r.Ord.0ty

EOB_1 17100-4262T-0006 âffi*$,Ë.FI Air cleaner assy 1

E08-2 171 I 1-A262T-0001 âffi*Fffi{RË Air cleaner cover nut 1

EOB_3 17112-A262T-0001 ^')Ëgs+._Lt ùfÈlm Air cleaner cover 1

EOB_4 171 1 l-40710-0001 ù#frtùRE Wing nut 1

808-5 17r20-A2621-0001 àffiâ$iÉilrÂ,f+ Filter element I
EOB-6 17tt4-A262T-0001 àffi#$+,fô Air cleaner aeration cover I
EOB-7 t7200-4262T-0001 it-1ÊrHà Air cleaner housing 1

808-8 Tt52-001 1

^Æi*3ffiÈHfâcslrszas 
M6 x 2s Bolt M6X25 1

808-9 I I I 43-A262T-000 I È.RÊ Pipe of exhaust gas I
E0B-10 t6622-407 t0-0007 iÉ€* (-) Pipe clamp 1

E0B-1 1 T352-0003 ffifibâEcs/tszs Nut M6 GBIT6187.1 2



E08-12 T415-0004 t4Elcs/r96.1 ô6 Washer ô6 1

E*$,iHËâS,*ËfS rrlu P F L E R

,l*--;

qs
3

3--{
3**{0, ÉÈ-*"3

809-1 18000-A262T-0001 IHËâ*,Ë. ffler 1

809-2 18217-4262T-0002 iHF{*4,R Muffler gasket 1

E09-3 T354-0001 É+Ï$,fiËMs GBIT6186.1 Self-tappine nut M8 cBlT6186.1 5

809-4 181 17-A262T-0001 #FftË Exhuast pipe I
809-5 18215-A0810-0001 fiFî trSA l{asher of exhaust outlet I

t
i

I

'll

t



Ë-10 Fi+ffiff {+ RF.cOliL STÂRIER

5

b

(
à

3!.

.. ii
'i,

T
6

1
2

I
II

E10-1 100-A262T-0035 F.i+ I starter as I
EIO_2 23200-4262T-0001 F.HËdrâ*rEâ lRecoil starter 1

E10-3 23230-40710-0001 fr+tïf+ lPuliine handle assy 1

810-4 T152-0036 ÀÆr*s ffi tRËcs/rszsg ù{0 x e lnott ttoxS 3

810-5 16628-A0810-0001 4ftË*(-) lPlastic clamp (2) 1

E10-6 T152-0019 ÀÆ}**ffiÛtrfâcs/rszss M6x12 lsott ill0xtz 5

810-7 192 1 1-4262T-0001 [rËH lFan hood assy I
E1O-B T41 1-0002 .F4Elcs/rs7. 1 ô6 lWasher ô 6 3

,

i

I
a

l

I

i

I

,t

é



€
.-' âS

E-1 liÆ iË fà ft,] 71 âJ.p-EG ULAT I NG CONTRO LSYSTE M

E11-1 26200-A262T-0001 .L
tf frame t

877-2 26LL7-AL21T-0001 F{û5FË Back spring t
E11-3 26L18-A70L0-0001 ffiiÆiE9HË Fine regulating spring t
ElL-4 261 15-A1010-0001 Ëtrrùffi Pulling rod t
811-5 26716-407t0-0001 JHtrËHHAHfâ Lock bolt L

ELT.6 26714-A7010-0001 iHixË Regulating arm t
EIT-7 T314-0001 tsÊluo GB/T6|77 .1 NutM6 1



e':t 2',l$$â*F{*, F LYWH EE t

812-4 23300-41014-0001 NFâ'Ëê Flywheel assy r
872-3 t9ttI-AIZ70-0004 nfâFtffi Fan I
EL2-2 23316-A262T-0001 Ërtâ Starting flange L

ELz-T 23317-408L0-0002 N$âAHE Flywheel nut L

872-S 24L30-407t4-0001. frH&ffitHI+ Charge coil I

i

j

7
É

À
I



E-13 *xgàËr$l+ tGNlnON cOlL

'', *''.,-'.',.',,.'..''t

3---€

3g

3-1 27200-AtÙt

'H
I ition coil as 1

Et3-2 92230-40710-0001 k#.*æffitH4+ Cap of spark plug assy 1

E13-3 T152-001 1

^Æi*=ffiùËËceÆszss 
M6 x 2b Bolt M6X25 I



Ë,.1 4,ËX}TXSË{+ FLAMËOUT SWITCH ASSËMtsLY

2

3-*-"*--t n

,(
b

q

)6
6

-\ t4

au

814-1 24200-A26Tr-0004 ÈAÊflâ,Ë.Fi Start Control Box 1

El4-2 19228-4262T-0002 #ffi)ffi Decoratine sheet 1

814-3 T152-0019

^Æ**ffi$#êcs/rszag 
M6 x 12 Bolt M6X 12 1

El4-4 T151-0009 ÀfrrÀYffiARt+GB/r16674 Bolt M6X60 1

E14-5 T15l-0024 Aft}*YffiART+GB/TT6674 Bolt M6X30 1

E14-6 T415-0004 tt&HGB/T96.1 Bed down the livestock .')

Fl4-7 16914-40710-0006 jiÛê Bushine 2

.l
i

'l


